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: SSPOUTS INTERNATIONAL CO., LTD.

: Rm 311 ,14-5, Chungjang-ro 475beon-gil, Deogyang-gu, Goyang-si,

Gyeonggi-do, Republic of Korea

: Refer to Table 1
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: Refer to Table 2

: Refer to Table 2

: Juyeon Kim / Assistant Manager, Hongju Park / Assistant Researcher
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This Test Report is issued by the Company subject to its Terms and Conditions of Business printed overleaf. Attention is drawn to
the limitations of liability, indemnification and jurisdictional issues defined therein. This Test Report shall not be reproduced,
except in full, without prior written consent of the Company.
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Table 1. Sample Information

TEST REPORT

No.

Sample Name

Koptri ID

Picture of the Sample

CUREMAX

Koptri-
20-03-12486-1

Table 2. Test Results

Koptri ID Test Items Unit Test Method MDL Test Results
pH - pH meter - 7.72
TDS ppm TDS meter - 137
20-(});35;2;36-1 ORP mV OPR meter - 87
Ca-Hardness mg/L ICP-OES - 70.6
SiO, mg/L ICP-OES - 7.4

a) ICP-OES : Inductively Coupled Plasma Optical Emission Spectrometry

Note)
- Koptri-NPT
b) mg/L = ppm

End of Test Report.
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